MAGNUM

8000 Ib.

Boat House

INSTALLATION
INSTRUCTIONS

Boat Lifts Unlimited
Odenton, Maryland
410-674-3100

Prior to installation:

a). To insure that the liftwill operate properly, Adequate electricity should be

available. Electricity will also be needed to install the lift.

b).if available ceiling joist are to be used, insure that they are not cracked or show
any signs of decay.

C).We recommend that he ceiling joist be doubled up 2 x 10 timbers.

d). Obtain any required local permits.

DO NOT USE ANY POWER TOOL WHILE STANDING IN THE WATER. IF ELECTRICITY
MUST BE USED NEAR THE WATER, INSURE THAT THE CIRCUIT IS PROTECTED BY A
GROUNG FAULT INTERRUPTER.



1).Assemble the bearing carriers(5), bearings(7) and the bearing flanges(6) using the

2 x 1 2 galvanized carriage bolts(21) and nuts(24). The bearing carriers should
be mounted as in figure 002. One where the stern of the boat will sit and one
approximately 10 feet forward in the boathouse with the motor anchors (4) at one
end. Insert the 1 /2 schedule 40 plumbing pipe (not supplied) through the bearings.
Be sure to install the bearing locks(7) over the pipe. The locks keep the pipes from
walking. (Fig 002, 008).

IMPORTANT
A GOOD HEAVY GREASE MUST BE APPLIED TO THE GEAR UNITS
PRIOR TO LIFTING THE BOAT. THE GREASE THAT COMES ON THE
GEARS FOR SHIPMENT IS NOT SUFFICIENT TO LUBRICATE THE
GEARS UNDER LOAD. IT IS BEST TO APPLY THE GREASE WHILE THE
UNITS ARE RUNNING. UPON LIFTING THE THE BOAT, IF ANY
GRINDING OR FINE POWDER IS OBSERVED COMING FROM THE WORM
GEAR, REAPPLY THE THE GREASE. AFTER THE GEARS HAVE SEATED,
ONLY ANNUAL LUBRICATION IS REQUIRED.

2).Install the motors (1) onto the gear plates (2). Instail the back covers (3) onto the
gear plates (2) as well as the pulleys (9) and the beits (10). Install the gear plate
assemblies onto the ends of the pipes with the spacer sleeves(8) and attach to the
motor anchor brackets. Attach the front covers onto the back covers (figure 003,
004).

3).Install the sheaves (11) into the ends of the lift beams (16) and set them across
the slip. Drill one hole, 7/16 dia. Into the drive pipe between the bearing flanges,
close to the bearings (figure008). Route the cables through the system and attach
the cable to the dead end bracket with the 7/16 shackie(12). insert the cables
into the drive pipe and install the clamps(27). Wrap the cables onto the drum.

§). Install the bunks and fit the boat (figure 010, 011).



"BOATHOUSE" MODEL LIFT: 8,000 LB
PARTS LIST

NO. ITEM DESCRIPTION QTY
1 | 3/4 HP MOTOR WITH LONG CORD 15' AND BOXED SWITCH 2
2 | GEAR PLATE 2
3 | HINGED COVER 2
4 | OVERHEAD MOTOR ANCHOR BRACKET 2
5 | BEARING.CARRIERS 8
6 | BEARING FLANGES 8
7 | SA 210 BEARINGS WITH BEARING LOCKS 8
8 | SPACER SLEEVE 2
9 |10" PULLEY 2
10 | 4L360 BELT | 2
11 | 1/2" BORE PLAIN SHEAVES 4
12 | 7/16" SHACKLES 4
13 | SNATCH BLOCKS (SLING LIFT ONLY) 4
14 | DEAD END BRACKETS 4
15 | 1/4" x 30' CABLES WITH NICO AND THIMBLE 4
16 | 5" CRADLE BEAMS (CRADLE LIFT ONLY) 2
17 | ROLLS 14’ CARPET (CRADLE LIFT ONLY) 2
35 | TIMBER RUNNER BRACKET 8
18 | 3/8" x 2 1/2" GALVANIZED CARRAIGE BOLTS (CRADLE LIFT ONLY) 8
19 | 3/8" GALVANIZED NUTS (CRADLE LIFT ONLY) 8
20 |14’ WEIGHTED SUNGS (SLING LIFT ONLY—NOT SHOWN) 2

HARDWARE

21 [ 1/2" x 1” GALVANIZED CARRAIGE BOLTS 32
22 |1/2" x 1 1/2" GALVANIZED BOLTS 4
23 | 1/2" x 2" GALVANIZED BOLTS 4
24 | 1/2" GALVANIZED NUTS 40
25 | 1/2" GALVANIZED LOCK WASHERS 4
26 | 1/2” GALVANIZED FLAT WASHERS 20
27 | 3/16" WIRE CLIPS 4
28 | 5/8" x 3" GALVANIZED BOLTS (SLING LIFT ONLY) 4
29 | 5/8" x 6" GALVANIZED BOLTS 28
30 | 5/8" GALVANIZED NUTS 28
31 | STAINLESS STEEL HARDWARE COVERPAK 2
32 | 1/2" x 3" STAINLESS STEEL BOLTS 4
33 | 1/2" STAINLESS STEEL LOCK NUTS 4
34 | 5/8" GALVANIZED WASHERS 28
36 | 1/2" x 5 1/2" GALVANIZED HEX BOLTS




——— BOAT LIFTS UNLIMITED, INC.

1901 Betson Road . Odenton, MD 21113 . (410)674-3100 . (800)268-5911

/~ GENERAL NOTES:

A IMPORTANT - JOIST SHOULD BE ADEQUATE TO SUPPORT THE LOAD, WE RECOMMEND 2 x 10’ DIMENSIONAL
LUMBER. DEAD END BRACKETS SHOULD BE SECURELY ATTACHED TO THE BOATHOUSE FRAMING.

\

> DRIVE PIPE CARRIER

DEAD END BRACKET

V4

/' CABLE

SEALED BEARING AND

BEARING FLANGE

BEAM ADAPTER
AND SHEAVE

CRADLE
/ BEAM

DRIVE PIPE /

(LOCATED UNDER COVER)

TIMBER
RUNNER
(BUNK BOARD)

DRIVE PIPE ——/'

ANCHOR

MOTOR ANCHOR —

DRIVE PIPE —/

ELECTRIC MOTOR, —/
PULLIES, AND BELTS

CABLE j\

AN

TIMBER CARPET

TIMBER RUNNER
BRACKET

/

A\

MODEL 8,000 LB LIFT

COVER

("Project: "Boat House” Part Names \
(Model 8,000)

No.: Revision Date:

001 06-15-03

Scale: Date: Sheet:
None

08-07-01 | 1 of 1]




1801 Betson Road - Qdenton, MD 21113 - (410)674-3100 - (800)268-5911

BOAT LIFTS UNLIMITED, INC.

\ GENERAL NOTES: j
1. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST.

I 9°—0” TO CENTER .

_A- OF WRAP AREA .\—

Y —
al\le
\\ // o |§e
N/ N
| — Ko
« // A 4 ~
// //
// //
(19 R
~o ///
/./ ~. s
/// /// 17
// //
~ //
~ o ~o
~ ~
h S >~
// //
/// ///
}_‘o_.onr. "Boat House™ Model ) //// ) ////, \n
Installation, Part Numbers /V@ \ %,
No.: Revision Date: ‘N\\\/\ . /1/\, C
002 06—15—-03
Scale: Date: Sheet:
fzo:m 08-08-01] 1 of 1_J \




NF 0 1 110-£0-80 3UON "\

BEENTS :210Q 191095
—ee £00
13]0Q UOISIADY ON

uno J0}0 uo wnJ
JUNOW JOIOW P ouuu_en(

\

A3nnd
4O1ONW

sS1109
JOLOW

1NN GNY ‘Y3IHSYM
‘1108 'S'S L x 91/6

A3mnd 3ma (6)

1NNX201 |\p,_u

R—

INN QNV ‘YIHSYM
‘1708 X3H

(¢ 'ON GNI4 40 L¥vd)

(140ddNS) 1SI0M GOOM .I\

o ¢
JA3IIS
1] ¥3DVdS
OAd
HY3IO JouV1
43100 1 o
Q39NIH * QINIQuVH
¥yv39 11Ng

d3A0D XovE
JONVI4 ONI¥v3g ( 9
ONRIvag
L) a3avas
1z
o .
@ adid A 3201
O 3ANA * % ONI¥V3g
i HIANUVD
1 Adid IANA
aNV ONRIVIg
9z

\

ONINTVM WOYH 3did AN JHL IN3AIYd O1 SONIMVI8 TV NO SHD01 ONRIVIE 3SN** 2
"AIGWASSY ¥v3AS 3JHL HLIM @31ddNS 1108 Q3AN3IAYVYH 3HL AINO TIVISNI “NOILNVD % L

IS S1dvd 33S 'SY3SNNN L3vd 0L G3LVI3Y SIVINALVN 40 IS 304 ¢

‘S310N VH3N3D

"ONI ‘G3LINI'INN S1d1T7 1V08

1166-89Z(008) * 001€—-#29(0L¥) * €LILZ QW ‘UOU3pQ * POOY uOSIdG LO6L




\N— jo i 10—-¢€0-80 SuoN )
q99Ys :3j0Q 191095
00
1310(Q UOISIADY “ON
(mc_m:ox 010N puD Jojon “123f0ud J

\

(NMOQ ¥3A0D) /
M3IA LNO¥4 - ONISNOH ¥OL1ON
JOMINOD 3ILOW3N OL

2 JYIM T0H4INOD
\\

LANMD0T ANV “¥3HSYM
‘1708 SSIINIVIS L X ,91/6

NOILISOd
NMOQ 3HL NI
43A0D INOY4

1138
JANA

\

UOLON — |

HV3I0 WIOM

14VHS

Y10 NIOM AJ1Nd

ANA

Av1d ¥v30

|\
¥v39 TIng |\._H
|I\\

¥3IA0D MOvd

&

"ONISNOH YOLOW ONYV ¥OION 40 MIIA 3QIS V ¥04 (INNOW ¥3LOW ONY WNNA) €00 'ON ONIMVYQ 33S °I
‘S3LON TVY3IN3O k

"ONI ‘GILINIINN S1d1T7 1vod

1166-892(008) * 001E—+9(01¥) * €L11Z QW 'uojudpQ + POOY uOSI3g LO6L




1901 Betson Rood - Odenton, MD 21113 . (410)674—3100 - (800)268-5911

),,

BOAT LIFTS UNLIMITED, INC.

<
(om_<m PIPE CARRIER
SEE DRAWING NO. 003 AND 006
FOR PART NUMBERS AND DETAIL DEAD END BRACKET
SEE DRAWING NO. 006
FOR PART NUMBERS AND DETAIL \

MOTOR ANCHOR —
SEE DRAWING NO. 003 \ °

FOR PART NUMBERS AND DETAIL

SEALED BEARING AND DRIVE PIPE |\

SEE DRAWING NO. 003
FOR PART NUMBERS AND DETAIL

CABLE ATTACHMENT AND CABLE RUN /1

SEE DRAWING NO. 008 AND 009
FOR PART NUMBERS AND DETAIL
MOTOR AND MOTOR HOUSING

SEE DRAWING NO. 003 AND 004
FOR PART NUMBERS AND DETAIL

GENERAL NOTES:

1. FOR A DETAIL DRAWING OF VIEW
CALLED OUT, GO TO SPECIFIED

BEAM ADAPTER AND SHEAVE DRAWING.

SEE DRAWING NO. 007

FOR PART NUMBERS AND DETAIL

TIMBER RUNNER AND BRACKET (CHOCK RAILS)
SEE DRAWING NO. 010
FOR PART NUMBERS AND DETAIL

AN
Project: \
~\ \ 4 //_ \ l \_‘Swo Key To Detial Drawings

No.: Revision Date:

\ \\ \~ // 005 06—-15-03
\ Scale: Date: Sheet:
N 7 A \_Nore | 08-07-01] 1 of &




1901 Betson Road . Odenton, MD 21113 . (410)674-3100 . (800)268-5911

BOAT LIFTS UNLIMITED, INC.

\ GENERAL NOTES:

1. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST.

(PART OF FIND NO. 12)
SEALED BEARING{ 7

THIMBLE
(PART OF FIND NO. 15)

CABLE ATTACHED TO (15
BEAM SHEAVE AND DRIVE PIPE
(SEE DRAWING NO. 009
FOR CABLE RUN)

DRIVE PIPE

.
////// WOOD JOIST (SUPPORTS)
NN N (34) GAL WASHER
(14) DEAD END BRACKET
z//// //:MM(////,
(08 e—) ) S - — - — W —8 //,\ Y -
Or——m /IV/,,II . @ e
/;/// . //\\/\\
N A
oao—m{ - ./Ilm /\/\.@.@
“ A )
™ NN ! )
BEARING AND S A \ 7/16" SHACKLE
DRIVE PIPE N
CARRIER
SHACKLE BOLT !

~

e CABLE ATTACHED TO
BEAM SHEAVE AND
SHACKLE

( Project: prive Pipe Anchor ond )
Deod End Bracket Detail
No.: Revision Date:

006
Scale: Dote: Sheet:
\_ None 08-06-01 | 1 of 1




ap 0 1 10~-¢0—-80 SUON /
BEETIS :910Q :9|02g

_— L00
13)0@ UOISIAGY TON
[o1}2Q 8A03YS
N0 T e el 000° 130N
y31dvav
nv3g
Wvag 14N 9 o1 -
1NN Y201 ,
SSTINVLS MMWMZ_SM
/
” V.
N {Nn¥ 318vD 304
oz<umv@uwmmm‘<mm 600 'ON ONIMVY¥Q 33S)
OL Q3HOVLLY 318vD %v_oém aN3 av3aa
\ L ONY 3AVIHS Wv3g
N 1] OL Q3HOVLLY 318¥0
\
N

LS SLi¥vd 33S ‘SYIGANNN LYvd OL Q3Lv13y STIVINILVN 40 LSIT 804 'L

( ‘S31O0N VH3INIO K

- *ONI ‘G3LINIINN S1dIT7 1v0o8
1166-892(008) * 00LC-+29(01¥) * €LLLZ QA ‘uojuapQ ¢ pooy uosidg 1061




1901 Betson Road . Odenton, MD 21113 . (410)674-3100 . (800)268-5911

BOAT LIFTS UNLIMITED, INC.

(” GENERAL NOTES: )

1. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST. \\l WOOD JOIST (SUPPORTS)

T AR
. INTO HOLE: | | SRS

AND
ATTACHTO wwm_mm
CABLE CLAMP BEARING

FLANGE

|\ AND
WOOD JOIST (SUPPORTS) ATTACH TO !
CABLE CLAMP BEARING
FLANGE
ORIVE PIPE CABLE ; _SECTION VIEW_
CABLE CLAMP IS PULLED
: TIGHT INTO DRIVE PIPE
llllllllllllllllllllll Jll'l""lllll - o]
("ot e fovem)
elq: n
CABLE CLAMP — PULL CABLE CLAMP TIGHT INTO PIPE o~ T Revion Dot
(SEE SECTION VIEW) o .
CABLE ATTACHMENT Scale: Dote: Sheet:
[ \ _None | 08-06-01] 1 of 1 k




/} ° 1 ] 10-60-80

3UON ) /
:9posg }

i N
.ﬁmSL\ 3did 3AI¥Q OL
\|woo ‘ON ONIMVIA 33S

3did 3ARIG 3HL O
dN N3HL 3AV3HS
JHL ANNOYY OGNV
NMOQ 3189v0 3HL

INIWHOVLIY 318v0 ¥O4d

L
Wv3g

NNy

‘13X0vydg GN3 av3d

i \’th 1V 343H 1yvIS

Jeays :830Q
£0—-G1-90 600
19}0(] UOISIADY CON
oY uny 31qoY
\_ I5POW _3snoyioog, :30afouy J
I ) 7/
7/ %
® Wv3g 31avd0 S ®
IAVIHS JAV3HS
Wv3g Wv3g
Vv

Y
/( 31avo

3did 3AINA 3HL Ol Y
dN N3HL 3AVIHS Wvag
JHL ONNOYY ONV
NMOQ 318vD 3IHL NN
'1340ve8 aN3 av3ad
JHL 1V 3I¥3IH Eﬁmll/ i\

19M0vd8 AN3 av3d

/’ 3did 3AIA

'S318V0 YIONOT FHINOJV O H3NddNS L4 HNOA TIvD ‘A3dIND3Y Si d40¥Q 40 INNOWY H3IV3IHO VY 4
Adld ARG FHL MOT38 GL AV3EE 310vHD JHL ¥3MOT OL L4 3HL HLUM 031ddnS SI 318vD HONONI 'L

‘S3LION VY3N3O

1166-892(008) - 001c—-+£9(0Ll¥) * €LLLZ QN ‘uojuspp - pooy uosieg (061

"ONI ‘Q3LINITINN S1417 1v0g




x_ J0 | [ 10-61—20] OUON \ )
REETIIS :930Q :9|09g
£0—G(-90 0t0

191D UOISIABY -0

10}3Q Ajlquiassy
f S{IDY %20Y9 ““ow‘.ogn(

N

13INMovYE
HINNNY H38NIL

WY38 37avy0 4/

\\'E«Qm 14n
D] ﬁ.,., \/\N\v
] IR Y/

Wv3g 317Qvy0

SINN NIV1d (61

SHINNNY S1708 39VIHYVYO { 81
y38NIL 1vog

PRGN ST, s B R JE I
T.;..lTr. SO e e T T s et

cnd T T Y]
]
1SN S1¥vd 33S 'SH3EANN 1¥vd 0L 431v13Y SIVINILYAN 40 IS 804 2

[
(g34iND3Y 8)
S1INOVHE ¥INNNY 13duYD
H3gNIL
HIFGANT TYNOISNIWIQ 0L x 2 ¥0 .8 x .2 38 QINOHS 'd3NddNnNS 1ON 3 ‘Sgyvo8 NNg 1

/ 'SIION TWHINIO \

1166—892(008) - 001E€—+/9{0L¥) - €LLIZ QN ‘uojuapp - pooy uosiag {061 ONI Q3 LINIINN S1417 1v0d




) 50 1 [ 10-£0-80 suoN "\

eays :330Q R:-THloIN
£0-61-90 110

1910 UOISIASY o
uonnquysig ybram

( 104 suoloNNsU| ;oo.ﬁo\_nt

N

1v08d 40 M3IA 3aiS

"HION3T 1v08 40 ¥3iIN3D 3SN ION 04 '8

Iv08 40 INIOd JONVIVE 3Sn v
-NOLLNBIMLSIA 1HOIM TWND3 NIvigo 0L 2
'SWYV J10VH0 HIO0E d3A0 d3¥IN03Y SI NOLNBINLSIA LHOEM TvN0T “IONVNNOINId WNNILHO ¥04 L

‘S3ION TVH3N3I9 K

"ONI ‘3 LINIINN S14IT7 1v0o9g

1166-892(008) - 00t€—+£9(0L+) - €111Z QN 'uojuapp - ppoy uosieg |06




